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“BMB COMPANY”, LLC .

OKEANSKIY AVENUE ST. 108, FLAT 64, VLADIVOSTOK, RUSSIA, 690002

.

.

The following sample(s) was/were submitted and identified on behalf of the clients as : MSPC 

FLOORING--PREMIUM WEAR RESISTANCE VINYL FLOORING(4MM) .

SGS Job No. : CZHL2104001558HI - CZ .

Style No. :. ART STONE ARMOR .

Date of Sample Received : . 12 Apr 2021.

12 Apr 2021 - 26 Apr 2021 .Testing Period : .

Test Requested : . Selected test(s) as requested by client. .

Test Method : . Please refer to next page(s). .

Test Results : . Please refer to next page(s). .

Result Summary : .

Test Requested. Conclusion.

Formaldehyde Emission . See Results.

Danna Ji.

Approved Signatory . . .

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd..
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Test Results : .

Test Part Description : .

Specimen No.. SGS Sample ID. Description.

SN1. SHA21-066398.001 Grey/Colourful solid board with yellow back .

Remarks :

                 (1) 1 mg/kg = 0.0001%

                 (2) MDL = Method Detection Limit

                 (3) ND = Not Detected ( < MDL )

                 (4) "-" = Not Regulated

Formaldehyde Emission.

Test Method : . With reference to EN 717-1:2004,analysis was performed by UV-Vis. .

MDLTest Item(s). Unit.

mg/m³.

001.

0.080 ND.Formaldehyde Emission (In air) .

Notes :.

(1) Reference Limit: EN13986:2004(E)

(2) Formaldehyde class E1: ≤0.124 mg/m³ air 

     Formaldehyde class E2: >0.124 mg/m³ air

(3) The reported result is for reference only. .
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Sample photo: .

SHAHG2106639802

SHA21-066398.001 .

SGS authenticate the photo on original report only .

*** End of Report *** .


